City of Taylor

2017 Strategic Facility Plan

December 29, 2017

Prepared by:

R —

Sledge Engineering, LLC
TBPE Firm Registration #F-7769
481 Tucek Road
Taylor, TX 76574
512.365.1888
www.sledge.biz




City of Taylor — 2017 Strategic Facility Plan

TABLE OF CONTENTS

Table of Contents

Professional Signatures

Abbreviations
Disclaimer

1. INTRODUCTION

2. POPULATION AND WATER PROJECTIONS
2.1 Population Projections
2.2  Water Use Projections
2.3  Commercial and Industrial Water Use
24 TWDB Regional Water Plan Coordination
2.5 Wastewater Flow Projections
2.6  Estimated Average Day Wastewater Flows
2.7 Estimated 2-Hour Peak Wastewater Flows
2.8 General Recommendations

STREETS
3.1 Previous Studies
[...]
one larger sewer main (24”/36”). This project will be a major project and
can be completed in phases (starting at lower sections and working up
creek). The estimated total length is 13,000 LF (from the 42” line from
Mustang Creek to the upper reaches of Bull Branch near Mallard Ln) with
a probable total cost of $4,000,000.

There are projects identified in the 2001 Master Plan that have not been

150




City of Taylor — 2017 Strategic Facility Plan

completed to date since growth has not dictated the need to implement the
project. The projects remaining are prioritized as follows:

o Extend 127/15” interceptor along upper reaches of Bull Branch to serve the
needs of projected growth [project is part of ltem b) above from the near-
term project list]

Add capacity to the upper reaches of the existing Bull Branch Interceptor
by replacing the 10” line with an 18” line and constructing a 15” line
parallel to the existing 15” line.

Extend a 12” interceptor along Bull Branch to serve the needs of projected
growth.

Extend a 157/18” line along the railroad west of Loop 427.

The existing 10” lower Bull Branch interceptor is made of vitrified clay.
Clay lines crack over time, leading to significant infiltration into the line or
exfiltration into the surrounding soil. The existing line should be replaced
with an 18"+ line (assuming the line is in poor condition otherwise a
second parallel line could be considered). [project is part of Item b) above
from the near-term project list]

. Extend a 127/15”/18” interceptor along Mustang Creek.

In addition, there are future growth type projects identified in the 2001 plan that
are solely for development. These projects can be implemented when growth so
dictates and include:

Replacing the 6” line serving Sewer Basin 1 with an 18” line.

Extend a 127/15” line along upper reaches of Mustang Creek. (This project
provides sewer to an area that can support a large industrial type site).
Construct 12” interceptor along Turkey Creek, a lift station, and a force
main to serve projected growth in Sewer Basin 10. (Eliminate HEB lift
station if possible after this project).

For all the short-term and long-term wastewater system needs, the prioritized list
with costs are summarized in Table 8-3. Figure 8-5 summarizes the projects on
the wastewater base map by priority.

5-Year CIP - Wastewater

An example 5-year CIP for the wastewater system is provided in Table 8-4 (total of
$9,710,000). For those projects listed in the 5-year CIP, the location can be seen
on the long-term facility map (see Figure 8-5).

General Recommendations - Wastewater
Other recommendations applicable to the wastewater system include:

1. Update Water and Wastewater Impact Fee (per law, these fees must be
updated every 5 years)

2. Update Water and Wastewater Rate Study (5-year updates recommended)

3. Complete SSES (included in CIP)

151




City of Taylor — 2017 Strategic Facility Plan

Table 8-3. Prioritized Cost for Improvements - Wastewater

Description

Priority 1

Priority 2

Priority 3

Total

Replace all lines smaller than
6"

$330,000

$330,000

$660,000

SSES - Mustang Creek Basin

$400,000

$400,000

SSES - Bull Branch Basin

$400,000

$400,000

System Rehab based on
SSES's

$2,000,000

$2,000,000

GIS Upgrade - Wastewater

$50,000

$50,000

SCADA Upgrades (Part of
Water)

$-

$-

Lift Station Portable
Generator

$100,000

$100,000

CCN Wastewater Amendment

$100,000

$100,000

$200,000

Trouble Areas (Summer
2017)

$150,000

$150,000

Eliminate Airport Lift Station -
Mustang Creek Interceptor
Extension

$1,500,000

$1,500,000

Bull Branch Interceptors
Replace

$2,000,000

$2,000,000

$4,000,000

Complete Sanitary Sewer
Model

$250,000

$250,000

2001 Master Plan
Remaining Priority Projects:

$-

Add capacity to upper
reaches of Bull Branch
(replace 10" line)

$2,100,000

$2,100,000

Extend 12" interceptor along
Bull Branch to serve
additional capacity

$1,100,000

$1,100,000

Extend 15"/18" line along
railroad west of Loop 427

$900,000

$900,000

Extend 12"/15"/18" interceptor
along Mustang Creek

$2,200,000

$2,200,000

2001 Master Plan
Remaining Priority Projects
for Growth:

$-

Replace 6" line serving Basin
1 with 18"

$1,900,000

$1,900,000

Extend 12"/15" line along
upper reaches of Mustang
Creek

$2,100,000

$2,100,000

Construct 12" interceptor
along Turkey Creek, LS, and
forcemain for Basin 10

$3,800,000

$3,800,000

Total Probable Cost

$5,030,000

$4,430,000

$14,350,000

$23,810,000

*

As previously noted, all cost shown in 2017 dollars for ease in comparison across
all priorities. Prior to implementation in CIP, cost estimates should be updated.

152




City of Taylor — 2017 Strategic Facility Plan

Figure 8-5. Long-Term Improvements — Wastewater (By Priority)

—
[ ieGend: | 5 sledg M\ | SLEDGE ENGINEERING, LLC |REVISIONS
Existing Wastewater Main QGINEER!NG g 481 TUCEK ROAD DATE __DISCRIPTION

—2000-2015 Improvements TAYLOR, TEXAS [

—2015-2020 Improvements - PH: 512.365.1888 |

SCALE: NTS ‘ DATE: 11/07/2017 ‘ SHEET:

* See Digital Map (PDF) for clarity; see Exhibits for Council Districts & larger scale

153




City of Taylor — 2017 Strategic Facility Plan

—_
=
3
(o]

L
(7))

o

&

9
Q
S
©
X

u
£
(]

=
©
3
[2]

=1
(2]

m

|

o

&)
S
©
()

>

T

¥

0

9

e}
©

-

000°004'%1$

000°0L¥'Y $

0000222 $

000°0ZE‘L $

000009 $

000009 $

000°'018'cZ$

Iv.iOL

- $

000°008°€ $

000°008°€ $

|ended

0} uiseg
10} UIewWwadJo} pue ‘ST ‘Yaai) Aexun|
Buoje Joydsoiajul ,Z| 1oNAsSUOD

000°00L'C $

000°00L'Z $

|ended

o819 buejsnpy Jo sayoeal
Jaddn Buoje aul| ,G1/,21 PUSX3

000°006°} $

000°006°L $

|ended

W8l
yim | uiseg Buinas auil 9 aoejday

:ymoug Joj syoefoid Ayiolid
Bujureway uejd 19)sey LOOZ

000002 $

000002 $

|ended

Joduie Jo 1sam yaa1) buejsnpy
Buoje Joydsosejut ,81/,G1/.2) PUSIX]

000'006 $

000006 $

[enden

/2 dooT Jo Jsam
peoujies Buoje aul ,81/,51 PUsIX3

000'00L°} $

000°00L°} $

[ende

Roeded |euonippe e@A1as 0} youelg
|Ing Buole Joydeosajul ,z| pusixgy

000'00LC $

©

000°00L'Z $

|ende

(auly 01 soejdal) youeug
|Ing jo sayoeal Jaddn o} Ajioedeo ppy

:s308f01d Aiolid
Bujureway uejd 13)sey L00Z

000052z $

000'0sZ  $

|eucIssajold

pundg Ajnn

|opoy Jamag Aiejiues aye|dwo)

000°000°t $

0000007 $

|eyded

gdM.L ‘puog

soe|day si0)daoia)u| youelg |Ing

000°00S°} $

000005} $

[ended

gaM.L ‘puog

uoisua)x3 Jojdaoisju| ¥8a1) bueisnpy
- uone;s Y1 podily sjejuiw|3

000°0S

000°00L $

000051 $

[eyded

pung Ainn

(210Z Jawwng) sealy a|qnoJ |

00000} $

000°00}

00000z $

|euoissajold

JUSWIPUSWY JB)EMBISEAM NDD

00000} $

000°00L  $

|ended

10je18UBY) B|qEHOd UONES i

R $

2 $

|euoIssajold

pund Ayinn

(1938 M JO YEd) sepeibdn YavOSs

000°0S

000'0S $

|euoissajold

pung Ajmn

Jajemalsep - apesbdn SO

000'000°} $

000°000'} §

000°000Z $

[ended

gaM.L ‘puog

$,S3SS U0 paseq qeyay Wajshs

000°00¥

000007 $

|euoissajold

pung Ajn

uiseg Youesg |ing - S3SS

000007 $

00000 $

|euoissajold

uiseg yeal1) buesniy - S3SS

| RHA R R R R R R R B

000'0zz_$

00002z _$

00002z $

@ | |22 v Ple|l o @R »

000099 $

[eyded

puog ‘Ajnn

.9 UBY) Jajjews saul| ||e aoe|day

sjoalold
Bujureway

€2-2202Ad

22-120ZAd

12-0202Ad

02-610ZAd

61-8L0ZAd

81-L10ZAd

Buipung
juein

3509 B30
a|qeqoid

adA)
j008loig

(s)asinog
Buipung

8L / adAy j08loud




City of Taylor — 2017 Strategic Facility Plan

9. WASTEWATER TREATMENT PLANT

This section summarizes the previous study completed for the City of Taylor by Sledge
Engineering title “Wastewater Treatment Plant — 2016 Strategic Facility Plan” dated
October 28, 2016. Updates are included herein based on recent activities at the plant.

9.1 Existing Plant Information

The City has one (1) wastewater treatment plant known as the Mustang Creek
Wastewater Treatment Plant. The plant is located on the southeast side of Taylor
approximately 3,000 feet from the intersection of US 79 and FM 112. The plant
is located off of FM 112 at 100 Larry Street. The WWTP discharges effluent into
Mustang Creek (which flows into Brushy Creek in Segment No. 1244 of the
Brazos River Basin).

Figure 9-1 provides a “Bird’s Eye” view of the plant property

Figure 9-1. “Bird’s Eye” View of WWTP Property




City of Taylor — 2017 Strategic Facility Plan

The wastewater treatment plant provides treatment services for all current users
on the sanitary sewer collection system of the City of Taylor. This plant was
constructed in 1998. The design plans were issued July 11, 1997 with the
“record drawings” issued May 15, 2000.

The plant capacity was designed to 4 million gallons per day (MGD) annual
average flow of effluent. The peak design capacity was planned for 6,944
gallons per minute (gpm) two-hour peak flow (or 10 MGD on an equivalent 24-
hour basis). The plant remains at these original design flows.

The project site and yard plan from the “record” drawings are provided for
reference in Figure 9-2. The treatment units listed on this sheet will be
summarized in this section.

156




City of Taylor — 2017 Strategic Facility Plan

Figure 9-2. “Record” Drawings — Project Site and Yard Piping

o ks Malade  oes-r e Rinos Aux SVIRL 5 TRRD 00 I ONIdid QYVA LO3roud

o o i NOISNVdX3 INVId 66k
e JOT INV1d IN3WLVIHL HILVMILSVM
SVYX3L ‘HOTAVL 40 ALID

-
_t‘gzgxs

i §§53§§




City of Taylor — 2017 Strategic Facility Plan

The wastewater treatment plant includes the following major components:
Climber bar screen (36” channel with manual bypass channel; 2 Hp Motor)
Parshall Flume Influent Meter (open channel)

Influent Lift Station (5 pumps; two 60 Hp Motor Pumps, two 40 Hp Motor
Pumps, one 15 Hp Motor Pump)

Internally Fed Rotating Fine Screen (rated for 5 MGD; 1 Hp Motor)

Treatment Units No. 1 and No. 2 — Aeration Units (bubble diffuser aeration
with air provided by blowers — 2 each at 125 Hp)

Treatment Unit No. 1 - Final Clarifier No. 1 (effective diameter = 65’; 2 Hp
Motor)

Treatment Unit No. 2 - Final Clarifier No. 2 (effective diameter = 65’; 2 Hp
Motor)

Final Clarifier No. 3 (effective diameter = 65’; /2 Hp Motor)

Ultraviolet (UV) disinfection (2 channels)

Venturi Type Effluent Meter (closed pipe)

Cascade Aeration and 36” Effluent Outfall Pipe to Mustang Creek

Sludge Pump Station for WAS/RAS (3 RAS pumps with 30 Hp Motors and
2 WAS pumps with 7.5 Hp Motors; influent meter located on forcemain

near point of discharge at influent lift station)

Aerobic Digester (carousel type unit with 2 — 60 Hp motor driven
propellers)

Gravity Sludge Thickener (effective diameter = 34’; 32" Hp Motor)

Sludge Dewatering Belt Press (sludge pump 10 Hp Motor, booster pump
10 Hp Motor); backup is Sludge Drying Beds

Non-potable water re-use system (5,000-gallon pressure tank, 2 - 20 Hp
Motor Pumps, air)

Office, Laboratory, and Storage Building with Generator (750KW,937.5
kva)

158




City of Taylor — 2017 Strategic Facility Plan

TPDES Permit

The City of Taylor's TPDES permit authorizes the City to dispose of treated
effluent into Mustang Creek (thence to Brushy Creek in Segment No. 1244 of the
Brazos River Basin). The Texas Pollutant Discharge Elimination System
(TPDES) permit number for the plant is WQ0010299001 (EPA ID No.
TX0020443). The current permit was issued on January 22, 2014 and must be
renewed prior to the permit expiring at midnight on December 1, 2018. Table 9-1
shows a summary list of permitted effluent parameters.

Table 9-1. Current Discharge Permit Pollutant Limits

Effluent Parameter

Final Limit

Annual Average Daily Flow
(measure continuous via totalizing meter)

4.0 MGD

Daily Average Flow

Report

Daily Maximum Flow in Month

Report

2-Hour Peak Flow

6,944 gpm

Daily Average Carbonaceous Biochemical
Oxygen Demand (CBODs)
(measure by composite samples 2/week)

10 mg/L
(334 ppd)

7-Day Average CBODs

15 mg/L

Daily Maximum CBODs

25 mg/L

Single Grab Sample Maximum CBODs

35 mg/L

Daily Average Total Suspended Solids (TSS)
(measure by composite sample — 2/week)

15 mg/L
(500 ppd)

7-Day Average TSS

25 mg/L

Daily Maximum TSS

40 mg/L

Individual Grab Sample Maximum TSS

60 mg/L

Daily Average Ammonia Nitrogen (NH3N)
(measure by composite sample — 2/week)

2 mg/L
(67 ppd)

7-Day Average NH3N

5 mg/L

Daily Maximum NH3N

7 mg/L

Individual Grab Sample Maximum NH3N

15 mg/L

Daily Average E. coli, CFU or MPN/100 mL
(measure by grab sample — 1/day)

126

Daily Maximum E. coli, CFU or MPN/100 mL

399

Minimum Dissolved Oxygen (DO)
(measure by grab sample — 2/week)

4.0 mg/L

Maximum pH (measure by grab sample — 1/week)

9.0

Minimum pH (measure by grab sample — 1/week)

6.0

MGD - million gallons perday gpm - gallons per minute
mg/L - milligrams per liter ppd - pounds per day

159



City of Taylor — 2017 Strategic Facility Plan

Other key requirements listed in the permit include:

o The permit also requires no discharge of floating solids or visible foam in
other than trace amounts and no discharge of visible oil.

The annual average flow and maximum 2-hour peak flow shall be reported
monthly.

The plant must maintain backup power in the event of electrical power
failures.

City must employ or contract with one or more licensed operators as
defined in 30 TAC Chapter 30.

30-day average (or monthly average) percent removal for BOD and TSS
shall not be less than 85%.

Buffer zones must be maintained in accordance with 30 TAC 309.13 (a) —

(d).
The plant must be protected from the 100-year flood.

Biomonitoring requirements in the permit apply to the outfall for whole
effluent toxicity (WET) testing.

Sludge provisions of the permit must be met. Annual sludge report is
required.

. Pre-Treatment Program required for industrial users.

The TCEQ requires monthly operating reports to document TPDES permit
compliance.

Daily Operating Logs Parameter Summary

Detailed analysis of the individual effluent parameters is provided in the
“‘Wastewater Treatment Plant - 2016 Strategic Facility Plan”. The following
summarizes individual key parameters shown in Table 9-1.

1. Daily Flow

Figure 9-3 graphs the daily flow values from 2010 — 2016.

160




City of Taylor — 2017 Strategic Facility Plan

N N
O a3 SR Ly

1
©
—

N ™ N N
NN NIRRT AR R LR
NN O AN AN AN AN AN AN AN AN AN AN AN NN NG W
SV O G G gt G O b @ N A At AT O QN S N N N

! ! ! ! 1 ! ! ! ! ! 1 1 1 1 1 1 1 1 ! 1 o

(a9W) moji4 Ajleq

o
o
=
o
-
o
N
|
o
-
o
N
n
(o2 |
=
T
©
Q
14
3
L)
L.
=
‘®
a
)
1
(=2}
[
=
3
2
L.

MO|4 8BBIBAY |BNUUY emm=MO| 4 BAY AllEQ AJUJUO ] e AONE=NUWIBH %G/ e
A9ONW9 €=ulBd %06 == ADON P=}UL8 e mo|4 Ajleq —




City of Taylor — 2017 Strategic Facility Plan

This chart also provides for reference:

a) Daily average flow permit limit = 4.0 MGD,

b) 90% of the annual average limit = 3.6 MGD

C) 75% of the annual average limit = 3.0 MGD.

According to the TPDES Permit, when the average daily flow exceeds
75% of the permitted level (or 3.0 MGD) for three consecutive months, the
TCEQ requires the permittee to either: 1) initiate engineering and financial

planning for the expansion and/or upgrading of the wastewater treatment
and/or collection facilities or 2) seek a waiver for this requirement.

The TCEQ also requires construction to commence for plant expansion
when the flow exceeds 90% of the permitted limit (or 3.6 MGD).

The daily flow values shown in Figure 9-3 above the permit limit DO NOT
represent a violation of the permit or exceedance of the daily average flow
permit limit. Permit compliance is based solely on the “annual average
flow” which is defined as “the arithmetic average of all daily flow
determinations taken within the preceding 12 consecutive calendar
months”. The plot of the annual average flow (or running 365-day
average) is used to determine permit compliance and compared to the
permit limit of 4 MGD. As shown on Figure 9-3, the annual average flow
value is never above the permit limit thresholds for the time period shown.

CBOD5, TSS, and NH3-N

The plant has excellent performance in meeting the permit effluent limits
for CBODS5 and TSS. For comparison, CBODS permit limit is 334 ppd and
TSS permit is 500 ppd. The effluent results are a fraction of the permit
limits with average monthly CBODS5 and TSS removals that are only 5%
and 8% respectively of the permit values.

The permit limit for NH3-N is 67 ppd. As with CBOD5 and TSS, the
effluent NH3-N results area a fraction of the permit limit (11%).

Disinfection

The permit limit for E. coli (CFU or MPN/100 mL) is 126 on a daily average
basis for each month. The effluent always complies with the permit. For
example, since January 2015, the average E. coli result is 23 which is only
18% of the permit limit of 126.

One area of concern for E. coli compliance is the noticeable uptrend since
January 2015. This indicates that the UV system is failing (system was
replaced in 2017).

162



City of Taylor — 2017 Strategic Facility Plan

Existing Treatment Process and Units

Various units have indications of structural issues. Structural deterioration has
occurred at the Aerobic Digester. In addition, various areas adjacent to
treatment units show settlement of 6” to 12” inches with sidewalk and some
structural cracking. Recommendations to address the structure are included in
the list of proposed improvements.

The existing plant process utilizes a mechanical plant operating in the
conventional activated sludge mode to treat the influent wastewater to the levels
prescribed in the TPDES permit.

To evaluate the existing treatment plant’s treatment units, the TCEQ rules
pertaining to treatment unit sizing were used to compare to the calculated
capacities. Chapter 30 of the Texas Administrative Code includes Chapter 217 —
Design Criteria for Sewerage Systems is used as the standard for comparing
Taylor’s plant to the criteria. These rules became effective August 28, 2008 (with
various updates as recent as 2015). A detailed plant evaluation was provided as
part of the WWTP — 2016 Strategic Facility Plan.

The following influent characteristics were assumed and used in the calculations
of treatment unit capacities. A hydraulic profile and modeling of flows through
the plant was not included as part of this scope of work. Prior to next permit

renewal a hydraulic model is recommended to verify peak flow capacities through
the plant’s treatment units and connecting piping.

The existing plant evaluation was based on the following:

Average annual flow = 4 MGD (2,777 gpm); 2-Hour Peak 6,944 gpm (10
MGD)

CBODs Influent = 400 mg/L (13,344 ppd) Effluent = 10 mg/L (334 ppd)
TSS Influent = 250 mg/L (8,340 ppd) Effluent = 15 mg/L (500 ppd)
NH3-N  Influent = 50 mg/L (1,668 ppd) Effluent= 2 mg/L (67 ppd)

Table 9-2 provides a summary of the detailed analysis and calculated capacities
for each major unit. Note: If the TCEQ changes the TPDES permit in the future
and lowers the effluent parameters, then the plant must be reevaluated. This
effort will likely be required at each permit renewal.

163




City of Taylor — 2017 Strategic Facility Plan

Table 9-2. Existing WWTP Units Capacity and TCEQ Rule Compliance

Unit

Unit Information

Evaluated
Capacity

TCEQ
Reference

Bar Screen

Climber bar screen with conveyor to
dumpster

0.5 Inch
10 MGD

217.121 — must
include manual
bypass channel

Influent
Meter

Parshall Flume Throat Width =
Peak Capacity =

Continuous flow recorder,
transmitter, and totalizer chart

18 Inch
15.9 MGD

Influent
Lift Station

Pump 1 (15 Hp) =
Pump 2 and 3 (40 Hp)
Pump 4 and 5 (60 Hp)

Firm Capacity with 4 pumps =

500 gpm
2,150 gpm
3,000 gpm
7,800 gpm

Pump peak flow

with firm capacity

217.61(c)
Estimated Flows|

Influent
Forcemain
To Fine
Screen and
Splitter Box

20" diameter pipe

Area =

Velocity at average flow =
Velocity at peak 2-hour flow =

2.18 sf
2.84 fps
7.09 fps

Minimum velocity
Forcemain 3 fps

Fine Screen

Design capacity =

Internally feed rotating fine screen
Space for second screen available
and is recommended

5 MGD

217122 -
clear
openings <
0.25"

Grit
Chamber

Not currently provided but is
recommended

217.124

Aeration
Basin

Depth at peak water surface elev.
Volume of Basin
Influent BODs

Calculated organic loading =

Calculated Capacity =
Aeration Provided by Blowers and
Bubble Diffusers

16 ft
29 MG
13,344 ppd
35 ppd/
1000cf
4.0 MGD
1,250 IbOy/
hr

Required organic
loading is 35 ppd
BODs per 1,000
cf of volume
217.154(b)

2.2 1bO,/IbBOD
217.155(a)

Clarifiers

# of Clarifiers
Clarifier Diameter =
Clarifier Side Water Depth =

Total Clarifier Surface Area (each)
Capacity of Clarifiers at Avg Flow =
Capacity of Clarifiers at Peak =
Total Detention Time Provided =

3
65 ft
12 ft
2,827 sf
5.09 MGD
10.18 MGD
1.83 hrs

Maximum loading
Rate at peak flow
is 1,200 gpd/sf
217.154
Detention
Time=18 hr

Disinfection
Chamber

Number of Channels =
Total Number of Banks
Total Number of Lamps

2
10
400

Disinfectant for
Peak Flow
217.291

164



Unit

City of Taylor — 2017 Strategic Facility Plan

Unit Information

Evaluated
Capacity

TCEQ
Reference

Effluent
Meter

Venturi Flow Tube
Continuous flow recorder,
transmitter, and totalizer chart
Chart Calibrated to Max =

15.9 MGD

10 MGD

Effluent flow must
be measured
217.33(a); Need
weir or flume

Cascade
Aeration

Number of Steps with Spikes

7

Adequate for DO

Return/
\Waste
Sludge
Pump
Station

Number of RAS Pumps =
Motor Size =

Estimated Flow 1 pump running =

Estimated Firm Capacity =
Number of WAS Pumps =
Estimated WAS capacity =
Estimated WAS capacity =

3
30 Hp
1,200 gpm
2,400 gpm
2
600 gpm
1,200 gpm

Pumps should

range from 200 to
400 gpd / clarifier
total surface area

217.152 (j)(3)

Aerobic
Digester

Surface Area =

Total Volume =
Number of Mixers =
Motor Size Per Mixer =

9,060. Sf
0.813 MG
2

60 Hp

Design Air
0.5 Hp per
1000cf
217.49(1)

Gravity
Thickener

Number of Units =
Diameter =
Surface Area =
Volume =

1
34 ft
707 sf
0.063 MG

Used for sludge
holding tank prior
to dewatering

Sludge
Dewatering

Number of Belt Presses =
Drying Bed provided for backup

2

TCEQ
217.250

Reclaim
\Water
System

Pressure Tank Size
Pumps

Air Compressor
Meter

5,000 Gal
2 Each
1 Each
0 Each

217.39 —
must use
system for
wash down
and
irrigation;
meter

Based on the current TCEQ design criteria and the calculations summarized in
Table 9-2, the majority of the plant meets current TCEQ rules. There are a few
items that do not meet the current standards and will need to be addressed with
overall plant improvements.

165




City of Taylor — 2017 Strategic Facility Plan

Long-Term Plan - WWTP

Since plant expansion is not anticipated over the next 20 years unless
accelerated growth occurs, the alternatives listed herein focus on items needed
to: a) address current deficiencies at the plant, b) improve operational
performance, and c) reduce energy consumption.

Additional property is not recommended at this time since plant expansion is not
necessary based on current growth patterns. If plant expansion is needed in the
future, the existing property should be adequate to accommodate an expansion.
This will help to reduce any potential environmental constraints since all
improvements will be contained within the boundaries of the existing treatment
plant site. There are no known environmental or permit issues associated with
the existing site.

The recommended treatment unit improvements are summarized as follows:

1. Consider aerated pre-equalization basin to attenuate peak flows (after
meter verification and data collection period until permit renewal in 2018).

2. Replace existing climber bar screen and conveyor belt to meet current
TCEQ rules. Equipment is at end of useful life. Provide container
(dumpster) that is fully covered with tight-fitting cover designed to reduce
vector attraction. This work was completed in August 2017.
Replace influent gates (2 each — 36” x 48” aluminum slide gate; one to be
motored operated. This work was completed in August 2017 with the
existing gates refurbished but the motor operator not installed.
Add second fine screen with 5 MGD capacity to increase total capacity to
plant capacity of 10 MGD. With two screens, a full scale study can be
completed in accordance with TCEQ rules to allow for CBODS removal
credit (up to 35%).
Install mechanical type grit chamber after fine screen with grit washer and
conveyor to enclosed dumpster.
Replace influent pumps (3 each at 60 Hp to match size of largest two
pumps) and install five (5) VFDs (variable frequency drives) to allow for
more energy efficient operation, flow face influent to be more consistent
for treatment units, and provide redundancy for large flows). The station
should be designed so that 2-hour peak flow can be pumped with 1 of the
5 pumps out of service. Current permit peak is 6,944 gpm or 10 MGD on
an equivalent 24-hour period. Total pump capacity with 4 pumps should
be increased to 11,110 gpm or 16 MGD for future expansion and to meet
4:1 peak to average ratio required by TCEQ.
Add influent meter on main forcemain since Parshall Flume can be
submerged at times. An ultrasonic flowmeter should be installed on the
discharge forcemain from the main plant influent lift station. This
information will be very useful in the future to predict true 2-hour peak
flows. This work was completed in August 2017.

166




City of Taylor — 2017 Strategic Facility Plan

Repaint Treatment Unit No. 1 (clarifier mechanism) upgrade sludge rake
to spiral type design for more efficient sludge removal process, and install
full radius scum removal arm.

Replace bubble diffusers in Aeration Basin 1

Repaint and refurbish Treatment Unit No. 2 (aeration basin and clarifier).
Also upgrade sludge rake to spiral type design for more efficient sludge
removal process, and install full radius scum removal arm.

Replace bubble diffusers in Aeration Basin 2.

Add DO meters in Aeration Basins and replace blowers with VFD type
motors to more precisely and automatically pace air to aeration basins
based on DO demand. This will greatly improve energy efficiency at the
plant and reduce electric costs.

13.  Repaint Clarifier No. 3, upgrade sludge rake to spiral type design for more
efficient sludge removal process, and install full radius scum removal arm.

14. Replace UV Disinfection system with more energy efficient system with
flow pace capability to best match UV dose to flow. This work was
completed in September 2017.

15.  Replace effluent flow meter with open channel type such as Parshall
Flume to meet TCEQ rules. Maximum flow should be minimum of 12,500
gpm (18 MGD)

16.  Replace ultrasonic flowmeters for RAS and WAS flows.

17. Replace RAS and WAS pumps with VFDs to allow for more energy
efficient operation and provide improved redundancy

18.  Repair walls on Aerobic Digester.

19. Replace motors and mixers in Aerobic Digester.

20. Repaint Sludge Thickener clarifier type mechanism.

21.  Recondition Belt Press units

22. Install meter on reclaim water line after pumps with flow totalizer recorder.

23. Replace slide and isolation gates at all channels.

24. Replace wet and dry well vents.

The general site improvements include:

Repair sidewalks.

Regrade areas to re-establish grade next to units and eliminate areas of
ponding water.

Add motor operated gate with keypad and video for security and better
control septic haulers disposals.

Setup irrigation system on site to use on site re-use system.

Fix low areas below fence.

Since redundancy is provided throughout the plant, it is possible to address most
improvements without any major shutdowns. This will be an advantage to the
existing operations to help provide permit compliance during construction. The
most involved process will be switch of operations to Aeration Basin and Clarifier
No. 2 while work on Treatment Unit No. 1 is accomplished.

167




City of Taylor — 2017 Strategic Facility Plan

Opinion of total probable project cost were developed for the above listed
improvements. Various equipment vendors were contacted and provide
equipment budgets. In general, the equipment prices are doubled in Table 9-3 to
reflect equipment plus installation costs. Electrical costs, contractor mobilization
and non-construction costs are estimated. A prioritized list for the improvements

is provided in Table 9-3 (the 2017 project elements are shown for reference).
The costs shown represent total probable cost with engineering, contingency,
and construction for complete project. Other items such as permit renewal are
included in Table 9-3.

Table 9-3. Prioritized Costs for Improvements WWTP

Description

Priority 1
2017
Project

Priority 1
Items
Remaining

Priority 1/
2

Priority 3

Priority
Total

Aerated Pre-
Equalization
Basin

$2,210,000

$2,210,000

Replace Climber
Screen

$275,000

Replace Climber
Screen
Conveyor and
Container

$53,000

Refurbish
Influent Gates (2
EA) - Add 1
motor operated

$47,000

$32,500

$32,500

Add Fine Screen
(5 MGD)

$520,000

$520,000

Install
Mechanical Grit
Chamber

$1,125,000

$1,125,000

Replace Influent
Pumps (3 EA 60
Hp) with VFDs
(5 EA)

$455,000

$455,000

Add Influent
Meter on
Forcemain from
Lift Station

$32,000

Repaint and
Upgrade Clarifier
1 Sludge Rake &
Full Radius
Skimmer

$170,000

$170,000

$340,000

Repaint and
Upgrade Clarifier
2 Sludge Rake &

$340,000

$340,000

168




Description

Priority 1
2017
Project

City of Taylor — 2017 Strategic Facility Plan

Priority 1
Items
Remaining

Priority 1/
2

Priority 3

Priority
Total

Full Radius
Skimmer

Repaint and
Upgrade Clarifier
3 Sludge Rake &
Full Radius
Skimmer

$170,000

$170,000

$340,000

Replace
Treatment Unit 2

$5,000,000

$5,000,000

Replace Bubble
Diffusers in
Aeration Basin 1

$195,000

$195,000

Replace Bubble
Diffusers in
Aeration Basin 2

$195,000

$195,000

Convert Aeration
Basin to DO
Pace Air

$429,000

$429,000

Replace UV
Disinfection
System with
Flow Pace

$1,000,000

Replace Slide
and Isolation
Gate at UV

$107,000

Replace Effluent
Flow Meter
Parshall Flume

$250,000

$250,000

Repair Walls on
Aerobic Digester

$195,000

$195,000

Replace Motors
and Mixers in
Aerobic Digester

$910,000

$910,000

Repaint Sludge
Thickener
Clarifier
Mechanism

$130,000

$130,000

Recondition Belt
Presses

$130,000

$650,000

$780,000

Install Meter for
Reclaim System

$36,000

$-

Replace Wet
and Dry Well
Vents

$39,000

$39,000

Repair
Sidewalks

$78,000

$78,000

Regrade Areas

$104,000

$104,000

169




Description

Priority 1
2017
Project

City of Taylor — 2017 Strategic Facility Plan

Priority 1
Items
Remaining

Priority 1/
2

Priority 3

Priority
Total

Next to Units

Add Motor
Operated Gate
with Keypad

$130,000

$130,000

On-site irrigation
system

$130,000

$130,000

Regrade Low
Areas Near
Fence

$32,500

$32,500

SCADA
Upgrades

$85,000

$85,000

Electrical
Upgrades
(Existing and
Upgrades for
New Equipment)

$50,000

$2,129,000

$1,899,000

$4,078,000

TPDES Permit
Effluent Testing,
Flow
Measurement
and Application

$30,000

$30,000

Total Opinion
of Probable
Cost

$1,550,000

$700,000

$9,224,000

$8,229,000

$18,153,000

Total Priority 1
- Currently
Funded

$2,250,000

$19,703,000

Future
Expansion

$20,000,000

$39,703,000

* As previously noted, all cost shown in 2017 dollars for ease in comparison across
all priorities. Prior to implementation in CIP, cost estimates should be updated.

** Priority 1 projects are currently funded. Priority 1/ 2 projects are needed and are
included in the overall analysis with other Priority 1 items in Section 12.

Table 9-3 shows total for Priority 1 — 3 items of $18,153,000. The total with the
2017 project is $19,703,000.

The above table assume rehabilitation of Treatment Unit 2 (aeration and
clarifier). There are some concerns with the structural integrity of the steel unit.
Additional testing of the existing materials should be completed prior to any
rehabilitation. If the unit is deemed to have failed and beyond typical
rehabilitation assumed in Table 9-3, then a new concrete structure should be
constructed. The estimated cost for a new aeration and clarifier
arrangement similar to the existing Treatment Unit No. 1 is $5 million. This